
 
 

UNIVERSITY OF OKLAHOMA  

GRADUATE COLLEGE 

 

 

 

 

 

 

MICROCOSM ASSESSMENT OF NATURAL PROCESSES AFFECTING 

CHEMICALS OF EMERGING CONCERN IN SECONDARY EFFLUENT 

 

 

 

 

 

 

 

A THESIS 

SUBMITTED TO THE GRADUATE FACULTY 

in partial fulfillment of the requirements for the  

Degree of  

MASTER OF SCIENCE IN ENVIRONMENTAL ENGINEERING 

 

 

 

 

By 

ERIN THORNTON 

Norman, Oklahoma 

2017 



 
 

MICROCOSM ASSESSMENT OF NATURAL PROCESSES AFFECTING 

CHEMICALS OF EMERGING CONCERN IN SECONDARY EFFLUENT 

 

 

A THESIS APPROVED FOR THE 

SCHOOL OF CIVIL ENGINEERING AND ENVIRONMENTAL SCIENCE 

 

 

 

 

 

 

 

 

 

 

BY 

 

 

 

 

 

__________________________ 
[...]
respondents were fine with water reuse for the purposes of flushing, construction, 

and cleaning roads. When it came to “direct contact”, as in use of reclaimed water 

for preparing canned food or drinking purposes, there was a great lack of public 

support (Buyukkamaci and Alkan, 2013). IPR calls for ingestion of some reused 

water mixed with the potable water supply, therefore, keeping the public involved is 

important for a successful reuse project. Buyukkamaci and Alkan (2013), found the 

media to be the preferred choice of channeling information to the potential 

consumers of reuse water.  



16 
 

2.7 Hypotheses and Objective 

In 2015, the Oklahoma Water Survey held a series of brief Public Forums on 

Water Reuse, at the National Weather Center near the University of Oklahoma.  The 

first forum, held April 23, 2015, had speakers from the Oklahoma Water Resources 

Board (OWRB), and the Department of Environmental Quality (DEQ). Most of the 

attendees were either professors or, students, and included those that were 

proponents for and opponents to water reuse. There was a lack of representation 

from the public that required more information to develop an opinion regarding IPR. 

Buyukkamaci and Alkan (2013) conducted a study and found that increased 

acceptance of water reuse improved with knowledge. Those least likely to approve of 

water reuse need reassurance that Dave Blue Creek will serve as a reliable 

environmental buffer. Research of this nature is necessary. Data showing that Dave 

Blue Creek can increase the quality of reused water will gain the necessary public 

acceptance to keep moving forward.  

It was hypothesized that incubating secondary effluent with sediment would 

reduce CEC detection via sorption to DBC sediment. Second, the addition of 

photosynthetically active radiation (PAR) lights would produce a greater decrease in 

CEC detection by adding photodegradation as an additional mechanism for 

attenuation. Research has proven that sorption and photodegradation aid in the 

reduction of CEC in the natural environment (NRC, 2012; Yu et al., 2013; Zhang et 

al., 2013; Yu and Chu, 2009; Hawker et al., 2011), but the extent to which an 

environmental buffer helps attenuate CEC is site specific (Hawker et al., 2011). This 



17 
 

was a preliminary study initiated to determine how a diverse group of CEC behaved 

when incubated with Dave Blue Creek sediment and PAR lights in a laboratory 

setting. Two microcosm study sets were initiated with treated effluent and DBC 

sediment to complete this evaluation. Decreases in the number of CEC detected over 

the course of the experiment would demonstrate DBC’s capacity to attenuate CEC as 

an environmental buffer.  



18 
 

 Methodology 

Microcosm studies were setup to assess the effects of sorption and 

photodegradation. Two-liter Erlenmeyer flasks were filled with treated effluent and 

sediment fractions less than 0.25 mm with a 2:1 ratio w/v. The flasks were incubated 

for 15 days on an orbital shaker at 125 rpm. Because of the size of the platform and 

vessels used, the sorption and photodegradation study sets were ran separately. The 

sorption experiment had two SED microcosms containing sediment and effluent, and 

a control microcosm containing effluent only. The microcosms were wrapped in 

aluminum foil for the duration of the experiment. For photodegradation, there were 

two PAR + SED microcosms containing sediment and effluent, and a PAR + EFF 

microcosm containing effluent only. These flasks were irradiated under PAR lights 

for two hours per day. PAR lights have typical wavelengths of 400–700 nm 

(Gerbersdorf and Schubert, 2011), the range of visible light. The PAR lights in this 

experiment were 3100 K warm tone bulbs with 1900 lumens. For sorption, the flasks 

were wrapped in aluminum foil then placed under a cardboard box for light 

exclusion. Every five days 80-mL aliquots were extracted from the microcosms and 

sent off to EEA for analysis.  

This research required field sampling and laboratory work. First, sediment 

samples were collected from DBC near 60th Ave SE (locations shown on Figure 3.1). 

The sediment samples were wet sieved, and tested for moisture content, loss on 

ignition, and analyzed for particle size distribution. Second, treated effluent was 



19 
 

sampled at the NWRF after the secondary clarifier. Two 40-mL amber glass vials, 

two 2-L high density polyethylene (HDPE) bottles, and three 2.5-L amber glass jars 

were used for collection. The vials were immediately sent off to EEA for preliminary 

F
ig

u
re

 3
-1

 A
e
ri

a
l 

v
ie

w
 o

f 
D

a
v
e 

B
lu

e 
C

re
ek

 a
n

d
 s

ed
im

en
t 

sa
m

p
li

n
g
 

lo
ca

ti
o
n

 i
n

 N
o
rm

a
n

, 
O

k
la

h
o
m

a
. 



20 
 

analysis. Effluent in the HDPE was analyzed for nutrient content in the Center for 

Restoration of Ecosystems and Watersheds (CREW) Laboratory. 

3.1 Sediment Sampling 

Sediment was sampled near 60th Ave SE along Dave Blue Creek (Figure 

3.1). Within the site, three transects were made to obtain a 3-kg composite sediment 

sample. The sediment was transported and stored in a clean five-gallon bucket 

secured with a lid. In the laboratory, the sediment was characterized for moisture 

content, loss on ignition, and particle-size distribution.   

3.1.1 Moisture Content 

The moisture content of the sediment was measured in accordance with 

ASTM D2216 (2010). Fifty-three grams of moist sediment was dried in an oven for 

16 hours at 110 ± 5 °C. Afterwards, the sediment was transferred into a desiccator to 

cool. The sample was weighed on an analytical balance, and the mass loss was 

considered the moisture content of the sample. 

3.1.2 Loss on Ignition 

Loss on ignition (LOI) followed a modified method described by Ben-Dor 

and Banin (1989). Two grams (<0.4 mm) of air dried sediment was placed in an oven 

for 24 hours at 105 °C. Following this, the sample was cooled in a desiccator for 30-

minutes before the oven-dry weight was recorded. Then the sediment sample was 

ignited in a muffle furnace for 16 hours at 440 °C. After ignition, the sediment was 



21 
 

cooled in a desiccator, then evaluated for a final weight (Equation 3-1). Percent LOI 

was calculated as: 

LOI (weight %)=
Initial weight (g)-Final weight (g)

Initial weight (g)
                                 Equation 3-1 

3.1.3 Sediment Particle Size Analysis 

Particle-size analysis used a modified wet sieving procedure of ASTM C92 

(2015). The sieves used to obtain the particle size distribution were #10, #60, #100, 

and #200 (Table 3-1). Three-hundred grams of air dried sediment was mixed in a 

beaker with deionized (DI) water until the contents formed a slurry. The contents in 

the beaker were then poured onto the sieves. Any remaining sediment was rinsed 

with more DI water. Using a rubber spatula, particles retained on the upper most 

sieve were sprayed with DI water, and gently spread around to work the sediments 

through to the next sieve. Once all the particles stopped passing through the 

uppermost sieve, the remaining sediment was carefully scraped into a beaker using 

deionized water and the spatula. This process was repeated until the sediment 

retained on each sieve was placed in beakers. These sediments were then dried in an 

oven at 105 °C until the DI water evaporated. After cooling in a desiccator, the 

weights of the samples were recorded to 0.1 g. Sediment fractionation was then used 

to determine sediment texture by referencing a texture triangle. 

 

 



22 
 

Table 3-1 Diameters of the particle sizes passing the sieves. 

Sieve Number  

Diameter 

Passing 

(mm) 

#10 2.00–0.25 

#60 0.25–0.149 

#100 0.149–0.075 

#200 <0.075 

 

3.2 Treated Effluent 

3.2.1 Field Site Description 

The NWRF (Figure 3-2) began operating in 1942, with a mission to “produce 

environmentally safe water at the lowest cost to the citizens of Norman” (NWRF, 

2017). Since then, the plant has undergone eight facility upgrades, and services over 

92,000 citizens within the municipality. On average, the NWRF treats 15 MGD of 

influent, with wet weather peaks of 30 MGD. The facility operates under the 

Oklahoma Pollution Discharge Eliminations System (OPDES), a permit enforced by 

the ODEQ. This permit prevents the discharge of pollutants, non-storm water, or any 

matter other than trace amounts that would impair the use of the receiving water 

(NWRF, 2017). 



23 
 

Upon entry into the NWRF, wastewater influent is pretreated to remove 

unwanted chemicals and grease (NWRF, 2017). Then the influent goes into the 

plants headworks where bar screens, conveyors, compactors, and a grit removal 

system eliminates large and inorganic materials, such as suspended solids, particles 

and metals, from the influent stream. During primary treatment, floatables and 

settleable organics are floated and settled out through primary clarifiers and gravity 

thickeners. The sludge obtained in this stage is treated in an anaerobic digester, and 

applied to land (NWRF, 2017). In the final stage of treatment, microorganisms, 

present in activated sludge digest suspended materials in the water. This water is 

processed through final clarifiers, and polished by UV treatment just before being 

discharged into the Canadian River, where the highly-treated effluent flows 

downstream to Lake Eufaula (NWRF, 2017). 

Figure 3-2 Illustration of the Norman Water Reclamation Facility in relation to 

Dave Blue Creek. 



24 
 

3.2.2 Effluent Sampling Protocol 

Effluent was grab sampled near the discharge point for the NWRF, and 

immediately packed on ice. Sampling equipment consisted of three 1200-mL amber 

glass jars, two 40-mL amber glass vials, powderless nitrile gloves, two 2-L high 

density polyethylene (HDPE) bottles, and storage coolers. The amber glass jars were 

triple rinsed with deionized water, autoclaved for 30 minutes at 121 °C, dried in an 

oven, and stored. Effluent collected in the amber glass jars were set aside for the 

microcosm studies. HDPE bottles were not previously used and remained in 

packaging until the sampling event. The HDPE bottles were used for preliminary 

nutrient analyses back in the CREW Laboratory. The amber glass vials were 

provided by EEA, and were sampled last to provide the most accurate initial 

concentrations of CEC. Grab samples were collected using a jar connected to an 

extended pole. After triple rinsing the jar with effluent, it was repeatedly submerged 

into the effluent collection box to fill the amber glass jars, vials, and HDPE bottles. 

All collected samples were labeled with the sampler initials, time, date, and location 

of sample collection, as well as the sample name. It took two trips to collect the 

effluent required to complete the study. 

3.2.3 Sampler Preparation 

Samples collected in amber glassware were being used to determine trace 

(ng/L) concentrations of CEC, and as such were vulnerable to sample contamination. 

Measures were taken to avoid contamination from (EEA, 2013): 

1. Soaps, detergents, and antibacterial cleansers 



25 
 

2. DEET (active ingredient in insect repellent) 

3. Fragrances (cologne, aftershave, perfume) 

4. Caffeine or sweeteners (coffee, tea, colas) 

5. Prescription drugs, medications, and hormonal substances 

6. Over-the-counter medication 

7. Antibiotics 

8. Tobacco 

9. Sunscreen 

Powderless nitrile gloves were worn for sampling and processing the effluent, and 

changed between tasks where cross contamination was a concern. Prior to sampling, 

personal care products and antibiotics were avoided. On the day of sampling, contact 

was minimized between clothing and samples and equipment. Furthermore, extra 

care was taken to not breathe directly in or on samples or collection devices. 

3.2.4 Effluent Quality Testing Parameters 

Nutrient analyses were performed prior to and after the start of the 

microcosm studies. Nitrate, nitrite, ammonia, five-day biochemical oxygen demand 

(BOD) and soluble/total reactive phosphorus were analyzed within 48 hours of the 

sampling event. Concentrations of total suspended solids (TSS) were measured 

within the week. Prior to testing, HDPE bottles were brought to room temperature 

using a water bath. Once the microcosm studies were complete, remaining water was 

centrifuged, stored in HDPE bottles, and reanalyzed for nitrate, nitrite, soluble/total 



26 
 

reactive phosphorus, and TSS. Dissolved oxygen and pH measurements were 

obtained from a laboratory technician at the NWRF.  

3.2.4.1 Five-day biochemical oxygen demand  

This test followed the procedure outlined by SM 5210B (SM, 2001). Twenty-

four hours prior to sampling, dilution water was prepared in a nine-liter carboy with 

deionized water and nutrient pillows. The carboy was stirred and aerated overnight, 

and remained this way throughout the procedure. Once the samples were brought to 

room temperature, Polyseed® water was made by depositing the contents of a 

Polyseed® capsule in 500 mL of dilution water. The Polyseed® was stirred and 

aerated for an hour, decanted into a new beaker, and placed back on the stir plate 

with an air stone. From these solutions, four Polyseed® controls, three glucose 

glutamic acid (GGA) samples, and two blank controls were prepared. BOD sample 

bottles were filled halfway with sample water, 0.16 g of nitrification inhibitor and 4 

mL of Polyseed® was added, then the bottle was filled with effluent. Initial DO 

concentrations were measured for 3–5 minutes after preparation. All samples were 

filled to the neck of the BOD bottle, stoppered, and capped to ensure air bubbles 

were not present. The BOD bottles were incubated at 20 °C for five days. After 120 

hours, the final DO concentrations were measured. The initial and final DO readings 

were then used to calculate the BOD5 of the effluent. 



27 
 

3.2.4.2 Nitrate-N 

Nitrate-nitrogen concentrations were measured by using the Hach 

Dimethylphenol Method 10206, approved by 40 CFR 141 (Hach, 2015a). Test-n-

tube kits (TNT 835/836) were used in accordance with the method, and came 

equipped with test tube vials and a bottle of Solution A. Sample water was placed in 

a test tube vial containing 2,6-dimethylphenol (Hach, 2015a). The contents were 

reacted with solutions containing sulfuric and phosphoric acids (Solution A) to form 

4-nitro-2,6-dimethylphenol, which produces a colored solution based on the amount 

of nitrate ions present. Once Solution A was added to the test vial, the contents were 

inverted until thoroughly mixed. The test vial was then placed on the benchtop to 

allow a 15-minute reaction to occur, before being analyzed in a DR 3800 

spectrophotometer. Each test-n-tube (TNT) vial comes with a barcode that allows the 

machine to measure the results under the proper method and wavelength, 345 nm 

(Hach, 2015a). The light source penetrates the solution capturing 10 measurements 

in one rotation to exclude outliers or flawed data (Hach, 2016).  

3.2.4.3 Nitrite-N 

Nitrite-nitrogen concentrations were quantified by using a Hach 

Diazotization Method 10207, an equivalent method for EPA 353.2 (Hach, 2014a). 

Test-n-tube kits (TNT 839/840) were used in accordance with the method, and came 

equipped with test tube vials and DosiCap™ Zip caps. The vials contained a solution 

of N-(1-naphthyl)-ethylenediamine dihydrochloride, topped with zip caps containing 

sulfanilamide reagent powder. Nitrite ions present in the water sample reacted with a 



28 
 

primary aromatic amine in acidic solution which formed a diazonium salt 

(Sreekumar et al., 2003). During a reaction time of 10 minutes, a complex azo dye 

formed that was directly proportional to the amount of nitrite in the sample (Hach, 

2014a). Then the vial was placed in the appropriate slot in a DR 3800 

spectrophotometer. The machine read the barcode on the vial to select the proper 